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Company Name
shown on Report

Hh 1t
Address

I-CHIUN TECHNOLOGY (CHINA)CO.,LTD

JTAREILTTHLIEX S EKS
NO.9 JINHUI ROAD, JIANGHAI DISTRICT,JIANGMEN CITY

DA SR Z R A R B 15 B o R T B R AR RRIA

The following sample(s) and sample information was/were submitted and identified by/on the behalf of the

applicant

e R R
Sample Name
RS
Type or Lot No.

ERTEESVGRE !
Sample Received Date

FE dar I H A
Testing Period

R

Test Requested

KIS/ AR

T R HESE (CT025)

LEAD FRAME(C7025)
LOT NO.A241101005-007
LOT NO.A241101005-007
2025.01.04

Jan. 4, 2025
2025.01.04-2025.01.08

Jan. 4, 2025 to Jan. 8, 2025

A2 ER, X PR RE A I EY (Pb), 47 (Cd), R (Hg), 73 (Cr(VD)), ZiRB
(PBBs), %% — KMk (PBDEs), 4B7K —HELME (DBP, BBP, DEHP, DIBP), # (F), & (C1),
(Br), il (T) #4703

As specified by client, to test Lead (Pb), Cadmium (Cd), Mercury (Hg), Hexavalent
Chromium (Cr(VI)), Polybrominated Biphenyls (PBBs), Polybrominated Diphenyl Ethers
(PBDEs), Phthalates (DBP, BBP, DEHP, DIBP), Fluorine (F), Chlorine (CI), Bromine (Br),
lodine (1) in the submitted sample(s).

Lk

Inspection & T

LEZ N

Test Method/Test Result(s) Please refer to the following page(s).

Date

. _
47 B 17 o 2025.01.18

H T v

FARZLH Technical Manager No. R827991991

LS W SUREIE L1 B A7 FR A ) 2R A TRYIT 22 DXHT 22T T 4 AR Ak XA JAG T KR
Inspeciarferad Pesemgefnternational Group Co.,Ltd.
Building, Xing Dong Community, Xin'an Sub-district, Bao'an District, Shenzhen City, Guangdong Province, P.R. China
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#51% Conclusion

TR i< LS o
Tested Sample According to standard/directive Result
FEATFE Rk B3 RoHSTH4-2011/65/EU K H AT 54 (EU) ity
Submitted Sample 2015/863
RoHS Directive 2011/65/EU with amendment (EU) PASS
2015/863

£ BRI 45 SR 5 AL B ROHS 1642011 /65/EU Je HABIT 64 (EU) 2015/863 BRI PR -
PASS means that the results shown on the report comply with the limits set by RoHS Directive 2011/65/EU with amendment (EU) 2015/863.
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>
Pt

e
@



CTI IE 18

IR &
Test Report

HmERS  A2250005553101001E

F3W 9|

Report No.  A2250005553101001E Page 3 of 9
KK YE Test Method
I3 T DI, WA
M 5 NEWERPR Measured
Test Item(s) Test Method Equipment(s)
it IEC 62321-5:2013 TCP-OES
Lead (Pb)
7 IEC 62321-5:2013 ICP-0ES
Cadmium (Cd)
i IEC 62321-4:2013+AMD1:2017 CSV ICP-OES
Mercury (Hg)
AY/iKi IEC 62321-7-1:2015 UV-Vis
Hexavalent Chromium (Cr(VI1))
ZIRBEE IEC 62321-12:2023 GO-MS
Polybrominated Biphenyls (PBBs)
AT SN IEC 62321-12:2023 GC-MS
Polybrominated Diphenyl Ethers (PBDES)
AR — F RS IEC 62321-12:2023 GC-VS
Phthalates (DBP, BBP, DEHP, DIBP)
T EN 14582:2016 Ic
Fluorine (F)
) EN 14582:2016 Ic
Chlorine (CI)
R EN 14582:2016 Ic
Bromine (Br)
it EN 14582:2016 Ic

lodine (I)

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com

Complaint call:0755-33681700

Complaint E-mail:complaint@cti-cert.com
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HMLE R Test Result(s)

WRHH Tested Item(s) &R Result 77 A i R R
001 MDL Limit

£t Lead (Pb) N.D. 2 mg/kg 1000 mg/kg

% Cadmium (Cd) N.D. 2 mg/kg 100 mg/kg

7k Mercury (Hg) N.D. 2 mg/kg 1000 mg/kg

SrE% Hexavalent Chromium (Cr(V1)) N.D. " 0.10 pug/cm? 1000 mg/kg

(LOQ)

BRI Tested Item(s) 4R Result 77 e i R RfE
001 MDL Limit

ZREBLZ Polybrominated Biphenyls (PBBs)

—IRELZK Monobromobiphenyl N.D. 25 mg/kg

T JRECZE Dibromobiphenyl N.D. 25 mg/kg

—JRELE Tribromobiphenyl N.D. 25 mg/kg

VOPRIEA Tetrabromobiphenyl N.D. 25 mg/kg

FHIREEZE Pentabromobiphenyl N.D. 25 mg/kg 1000 mg/kg

7NIRERR Hexabromobiphenyl N.D. 25 mg/kg

LIRIEZ Heptabromobiphenyl N.D. 25 mglkg

JUREXZR Octabromobiphenyl N.D. 25 mg/kg

JUIREEA Nonabromobiphenyl N.D. 25 mg/kg

IR Decabromobiphenyl N.D. 25 mg/kg

BRI Tested Item(s) 4R Result 7y A H R fR1E
001 MDL Limit

ZIR " K® Polybrominated Diphenyl Ethers (PBDES)

— R ¥ Monobromodiphenyl ether N.D. 25 mg/kg

TR 2Kk Dibromodiphenyl ether N.D. 25 mg/kg

=R KM Tribromodiphenyl ether N.D. 25 mg/kg

PUVR — 2K Tetrabromodiphenyl ether N.D. 25 mg/kg

TR —ZKF Pentabromodiphenyl ether N.D. 25 mg/kg 1000 mg/kg

7SR KM Hexabromodiphenyl ether N.D. 25 mg/kg

LR —ZKEk Heptabromodiphenyl ether N.D. 25 mg/kg

J\IR 2K Octabromodiphenyl ether N.D. 25 mg/kg

JUBR KM Nonabromodiphenyl ether N.D. 25 mg/kg

¥R — 4% Decabromodiphenyl ether N.D. 25 mg/kg

Hotline:400-6788-333

www.cti-cert.com

E-mail:info@cti-cert.com

Complaint call:0755-33681700

Complaint E-mail:complaint@cti-cert.com
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HMLE R Test Result(s)
il 2R Result 77 ¥ HH R PR
] Tested It al y
s e 001 MDL Limit
48 — HEREE Phthalates (DBP, BBP, DEHP, DIBP)
L8R —H R —TlE Dibutyl phthalate (DBP) N.D. 50 mg/kg 1000 mg/kg
CAS#:84-74-2
SRR HR T 2N 5ERE Butyl benzyl N.D. 50 mg/kg 1000 mg/kg
phthalate (BBP)
CAS#:85-68-7
A7 —HIR — (2-2.3%) BUlig N.D. 50 mg/kg 1000 mg/kg
Di-(2-ethylhexyl) phthalate (DEHP)
CAS#:117-81-7
SRR HER — 5 T g Diisobutyl phthalate N.D. 50 mg/kg 1000 mg/kg
(DIBP)
CAS#:84-69-5

ZE R Resul
WA E Tested Item(s) ”%Oofsu t F5 R HFR MDL
. Fluorine (F) N.D. 10 mg/kg
. Chlorine (CI) N.D. 10 mg/kg
¥ Bromine (Br) N.D. 10 mg/kg
fi 1odine (1) N.D. 10 mg/kg

Hotline:400-6788-333  www.cti-cert.com

E-mail:info@cti-cert.com

Complaint call:0755-33681700

Complaint E-mail:complaint@cti-cert.com

17729 AT 4



CTI IE 18

AR
Test Report

W®ERS  A2250005553101001E ¥ 6 00 39 mW
Report No.  A2250005553101001E Page 6 of 9
REM/3RALHER Sample/Part Description

FEE  CTTREGID ik

No. CTI Sample ID Description

1 001 AR A O B )R

Cupreous metal with silvery white plating

BiE: -N.D. = R UNTI77EK H PR ECE 2 FR)
-mg/kg = ppm = H JisrZ—
-1000 mg/kg = 0.1%
-LOQ = FERFR, 7Sk 1 IR 50.10 pglem=
S ER IR EE/NT°0.10 pglem3 FE S RRE SIS . BT ARSRENRE S I AE AR SR AE R AR S HH, RERIS
M I SR A RE AT TR A ot 25 7S N % BRDIRAS
Remark: -MDL = Method Detection Limit
-N.D. = Not Detected (<MDL or LOQ)
-mg/kg = ppm = parts per million
-1000 mg/kg = 0.1%
-LOQ = Limit of Quantification, The LOQ of Hexavalent chromium is 0.10 pg/cm=

=¥ The sample is negative for Cr(VI) — The Cr(VI) concentration is below 0.10 pg/cm?. The coating
is considered a non-Cr(V1) based coating. Information on storage conditions and production date of
the tested sample is unavailable and thus Cr(\V1) results represent status of the sample at the time of

testing.
Bk EMEFHRBRERERT . HE BUVATRESS . AV RREFEENA.
Note: The testing data and result(s) in this report is(are) just for scientific research, education, internal

guality control and product development etc.

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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KRR Test Process

1. #(Pb), 4®(Cd
Lead (Pb), Cadmium (Cd)

e WA TR AR — S RRRE
€1gh sampilc arn ace 1t - . .
T apvcssel P ﬁ Add digestion reagent Digest the sample
FA IR A R
E){] 7"2715':1&1_ IE. B s
ICP-OES Br 7ok sk gy Ty Ashing/ -
H 557 HETK E " Alkali Fusion/ Residue it iE
Analyzé d by <:| Make up with Acid Dissolution <: _ .
ICP-OES deionized water . Filtration
bRt
Solution
2. 7 (Hg)
Mercury (Hg)
wor CEERE I T AR PN SRR : 3 P
c1gh sample and place 1 —/| Add digestion reagent Digest the sample
in a vessel
FH Bl 5 /1 35 160 75
pE s il (— HRAE
)EH ICP-pES %%?—A]}(/—i‘é g Alkali Fusion/ Residue -
I (::I Make up with Acid Dissolution L ag
Analyzed by ioni Filtration
ICP-OES deionized water —
i
Solution
3. 7N (Cr (VD))
Hexavalent Chromium (Cr(V1))
P | R KA —_—
Take a portion of [—— Extraction with boiling water 7 Filter and remove
" 1 (The ratio of sample area to boiling water th 1
1€ sampie volume is 1 em?to 1 mL) © samiple
] UV-Vis 23 #7 AT AFTE WL pH
K — — Adjust the pH value
Analyzed by UV-Vis Add test solution .
of the solution
Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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4. ZUREK (PBBs), ZIR 2K (PBDEs)
Polybrominated Biphenyls (PBBs), Polybrominated Diphenyl Ethers (PBDES)

FRlihe dh T 454} RV L IR R AT R
Weigh sample and place [ Extracted with —>  Transfer the extract into a
it in a thimble organic solvent volumetric flask
JH GC-MS 43 #fr FABLE e
—
Analyzed by GC-MS Make up with organic solvent
5. &P _H'EM (DBP, BBP, DEHP, DIBP)

Phthalates (DBP, BBP, DEHP, DIBP)

EMESTEED FAA HLI 7 AL B RUR R F RN
Weigh sample and place ~ [— Extracted with —>  Transfer the extract into a
it in a thimble organic solvent volumetric flask
H GC-MS 43 #t PR AL E
—
Analyzed by GC-MS Make up with organic solvent
6. ®(®F), ®|WCL, WEBr), B
Fluorine (F), Chlorine (Cl), Bromine (Br), lodine (1)
= L PR
FREFE A T S S ENES (LR MU P RRERE i
Weigh and place sample ina  — — Combust the sample in
Fill the bomb with oxygen '
sample cup of bomb = oxygen bomb
A IC 43 FIEAKE % FRrEmERE A ERN
N Make up with K—J  Transfer the sample solution
Analyzed by IC . . .
ultra-purity water into a volumetric flask
Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.c Complaint call:0755-33681700  Complaint E-mail:complaint@ct

cert.com
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Photo(s) of the sample(s)
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A2250005553101001

75 B Statement::

LRI S e NS T R R R MRS T 48 & 0

2.

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com

This report is considered invalid without approved signature, special seal and the seal on the perforation;
RGN A AARR S b L FE S SRR S S R SR AL, R RO SR A DT, CTURMZ SEH H Sk
The Company Name shown on Report and Address, the sample(s) and sample information was/were provided by the
applicant who should be responsible for the authenticity which CTI hasn’t verified;

- AR A TN 2 RO B TR i 15T 5

The result(s) shown in this report refer(s) only to the sample(s) tested;

. BAERE U, RS IRILAC-G8:09/2019 / CNAS-GL015:2022/ F fa] 8 52 (w=0) — 7t 5 FU HEAT 77 & M) 5 ;

(FE
Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for Simple Acceptance
Rule (w=0) stated in ILAC-G8:09/2019 / CNAS-GL015:2022;

RACTIH TR, AR = AR 5
Without written approval of CTI, this report can’t be reproduced except in full;
A AR S RS AR ST OB A 2R, BRSO .

In case of any discrepancy between the English version and Chinese version of the testing reports (if generated), the
Chinese version shall prevail.

***j:&,ﬂ:]: %;E***
*** End of report ***
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